
 

 

 

 

 

 

 

 

Effluent filtration for more than 

particle removal 

 

 

Viviane Miska-Markusch 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

Effluent filtration for more than 

particle removal 

 

Proefschrift  

 

ter verkrijging van de graad van doctor 

aan de Technische Universiteit Delft 

op gezag van de Rector Magnificus prof. dr. ir. J.T. Fokkema, 

voorzitter van het College van Promoties, 

in het openbaar te verdedigen op donderdag 7 mei 2009 om 15.00 uur 

 

door Viviane MISKA-MARKUSCH 

Diplom-Ingenieur; Bauingenieurwesen 

Leibniz Universität Hannover 

geboren te Hildesheim (Duitsland) 
[...]
Miska, V. Neef, R., van der Graaf, J.H.J.M., Menkveld, H.W.H. (2007) Rapid media 

filtration for simultaneous nutrient removal, Proceedings Nutrients removal 2007: State 

of the art, 4-7 March 

Neis, U. and Tiehm, A. (1997) Particle size analysis in primary and secondary waste 

water effluents, Water Science and Technology, Vol 36, No 4, pp 151-158  

Nelson, L.M., Knowles, R. (1978) Effect of oxygen and nitrate on nitrogen fixation and 

denitrification by Azospirillium Brasilense grown in continuous culture, Canada Journal 

of Microbiology, Vol 24, p. 1395 

Skerman, V.B.D., MacRae, J.C. (1957) The influence of oxygen availability on the 

degree of nitrate reduction by Pseudomonas denitrificans, Canada Journal of 

Microbiology, Vol 3, p. 505  

STOWA (1996a) Methods of influent characterisation – inventory and guidelines, 

Report 96-08 (in Dutch), Utrecht, The Netherlands 

STOWA (2006) “Filtratietechnieken RWZI’s”, Report No 21, in Dutch, Utrecht, The 

Netherlands 

Terai, H., Mori, T. (1975) Studies on phosphorylation coupled with denitrification and 

aerobic respiration in Pseudomonas denitrificans, Botany magazine, Vol 38, p. 213 

Tünay, O. and N.I. Kabdaşli (1994) Hydroxide precipitation of complexed metals, Water 

Research, Vol 28, No 10, pp 2117-2124 

Van der Graaf, J.H.J.M. (1996) N 51 Treatment of wastewater II, Lecture notes, Section 

Water Management, Sanitary and Environmental Engineering, Faculty of Civil 

Engineering at Delft University of Technology, The Netherlands 

Van der Graaf, J.H.J.M., de Koning, J., Tang, J. (2001) Particle size analysis as a tool 

for performance measurements in high rate effluent filtration, Water Science and 

Technology, Vol 43, No 10, pp. 303-310 

Van Nieuwenhuijzen, A.F. (2002) Scenario Studies into Advanced Particle Removal in 

the Physical-Chemical Pre-treatment of Wastewater, PhD thesis, Delft, The Netherlands 



Chapter 2  State of the art of filtration  43 

Wang, J., Huang, C.P., Allen, H.E. (2003) Modelling heavy metal uptake by sludge 

particulates in the presence of dissolved organic matter, Water Research, Vol 37, pp 

4835-4842 

Wang, J., Huang, C.P., Allen, H.E., Takiyama, L.R., Poesponegoro, I., Poesponegoro, 

H., and Pirestani, D. (1998), Acid characteristics of dissolved organic matter in 

wastewater, Water Environmental Research, Vol 70, No 5, pp 1041-1048 

Zouloulis A.I., Jun, W., Katosyiannis, I.A. (2003) Removal of humic acid by flotation, 

Colloids and Surfaces A: Physiochem. Eng. Aspects, No 231, pp 181-193 



44          Effluent filtration for more than particle removal 

 

 



  45 

3  
Description of filtration tests 

3.1 Introduction 

Filtration tests were conducted at three wastewater treatment plants (WWTP’s) in The 

Netherlands with the aim of applying conventional filtration for simultaneous removal of 

suspended solids, phosphorus and nitrogen. The feasibility of nutrient removal down to 

MTR levels with dual media filtration was the focus of the investigations.  

Between January and June 2004 the first filtration tests were conducted at the WWTP 

Utrecht using a pilot scale dual media discontinuous filter installation. Initial results were 

obtained for simultaneous nutrient removal with single flocculating filtration. 

Additionally, two activated carbon filters were applied in a second investigation partly in 

series or in parallel with dual media filtration. The investigations for advanced nutrient 

removal with conventional filtration were conducted in cooperation with Witteveen+Bos 

Consulting Engineers, and the Water Board Hoogheemraadschap de Stichtse Rijnlanden. 

In addition to the process monitoring with conventional analyses, several particle 

analyses were conducted to investigate its additional value. 

These investigations continued with laboratory scale filtration tests using two dual media 

filters at the WWTP Beverwijk. These investigations, conducted in cooperation with the 

Water Board Hoogheemraadschap Hollands Noorderkwartier, and aimed at confirming 

and expanding the outcomes of the pilot scale investigations performed earlier on the 

WWTP Utrecht. These investigations also aimed to utilize particle analyses as 

monitoring tool for filtration performance in relation to other parameters. The filtration 



46          Effluent filtration for more than particle removal 

 

tests were performed with single flocculating filtration as well as filtration for 

simultaneous nutrient removal.  

Based on the experiences and results at WWTP Utrecht and WWTP Beverwijk the pilot 

investigations were conducted at the WWTP Horstermeer, supported by Witteveen+Bos 

and Waternet, the municipal water chain company of Amsterdam. The focus for dual 

media filtration at WWTP Horstermeer was to achieve the optimum simultaneous 

nutrient removal. Also continuous and activated carbon filtration were investigated in 

order to asses their performance on particle and simultaneous nutrient removal.   

This chapter describes the design and operation of the three WWTP’s and the produced 

effluent quality. Next, the results of preliminary investigations with jar tests are 

evaluated. Based on the quality of the effluents, jar tests were performed in order to 

indicate the appropriate dose rate and type of coagulant in a preliminarily stage. The jar 

and filtration tests were either conducted with the dosing of iron(III)chloride (or ferric 

chloride, FeCl3) or poly aluminium chloride products like PACl, PAX 11 or PAX 14. 

The product specifications for the relevant coagulants can be found in the Appendix B.2 

preceding the filtration tests. This chapter concludes with the setup of the pilot and 

laboratory scale tests. All these items are presented for each research location in the 

following order: WWTP Utrecht, WWTP Beverwijk and WWTP Horstermeer.  

The detailed operational parameters for the lab and pilot scale locations are presented in 

Appendix B.1.  

3.2 Filtration tests at WWTP Utrecht 

3.2.1 Design and operation of the WWTP 

The WWTP Utrecht, constructed in 1991, is a municipal wastewater treatment plant with 

a two-stage activated sludge system. The design capacity is 400,000 PE’s (population 

equivalents) and it has a hydraulic capacity of 15,000 m
3
/h (HDSR, 2003).  

The first stage of the treatment plant is high loaded and consists of two parallel aeration 

tanks which are followed by nine intermediate sedimentation tanks. The effluent from the 

first stage is supplied to the three parallel treatment trains of the low loaded second stage. 

Every treatment train consists of one aeration tank divided into four compartments and a 

final sedimentation tank (STOWA, 1997). For simultaneous phosphorus removal ferric 

chloride is dosed in the biological treatment step. 

The scheme of the treatment plant is shown in Figure 3. 1. 

 



Chapter 3 Description of the filtration tests  47  

Influent

Bar screen Sand trap
Intermediate 

sedimentation tank

Final sedimentation tank

Effluent

Recycle sludge Sludge

Recycle sludge Sludge

Aeration 2nd step

Aeration 1st step

Influent

Bar screen Sand trap
Intermediate 

sedimentation tank

Final sedimentation tank

Effluent

Recycle sludge Sludge

Recycle sludge Sludge

Aeration 2nd step

Aeration 1st step

 

Figure 3. 1: Treatment scheme of the WWTP Utrecht 

The final effluent of the WWTP Utrecht is discharged into the river Vecht, part of the 

basin district of the river Rhine.  

In the future increasingly stringent discharge criteria will be required predominantly as a 

result of the Water Framework Directive. The neighbouring Water Board Amstel, Gooi 

and Vecht (AGV) requested investigations for reaching the discharge limits for 

phosphorus and nitrogen on MTR level before the deadline in 2010. As such the pilot 

investigations were started in January 2004 (HDSR, 2003) at the WWTP Utrecht. 

3.2.2 Effluent quality 

The average effluent quality of the WWTP Utrecht in 2003 is shown in Table 3. 1. These 

concentrations served as a starting point for pilot scale tests for single phosphorus and 

simultaneous nutrient removal (0.3 – 2.6 mg/L of total phosphorus and 3.6 – 20 mg/L of 

total nitrogen). 

Table 3. 1: Effluent quality of the WWTP Utrecht in 2003 (Oene, 2004) 

Parameter Unit Concentrations 

  Min Max Average 

COD  mg O2/L 2.2 57.0 32.0 

BOD mg O2/L 0.5 6.4 3.0 

NKj  mg/L 1.3 14.0 4.3 

NOx  mg/L 2.2 14.0 6.0 

Ntot  mg/L 3.6 20.0 10.2 

Ptot  mg/L 0.3 2.6 1.0 

SS  mg/L 1.0 21.0 6.0 

Cl
-
  mg/L 65.0 150.0 92.0 



48          Effluent filtration for more than particle removal 

 

Parameter Unit Concentrations 

  Min Max Average 

SO4
2-

  mg/L 8.2 99.0 69.0 

3.2.3 Preliminary investigations 

3.2.3.1 Introduction 

Jar tests were conducted to determine proper coagulant type and starting dose 

concentration. The jar tests apparatus consists of six 2 litre jars with stirrers. The samples 

of the WWTP effluent were conditioned with coagulant simultaneously in all six jars. 

The stirrers can be adjusted for equal stirring velocities for all six beakers. The mixing 

conditions for the performed tests were chosen in relation to the process conditions for 

the investigated pilot installation. Following the mixing time for coagulation (20 sec) and 

flocculation phase (2 min) a standard sedimentation time of 30 min was applied. During 

these three stages floc formation is observed visually. Depending on the size and form, 

flocs either settle or stay in suspension. Flocs with the ability to settle are considered 

easily filterable with a granular medium filter. However flocs in suspension can also be 

filtered with media filtration to a certain extent. Therefore, the evaluation of jar tests is 

not strictly representative for the filtration results of suspended matter. 

Finally, the supernatant was also siphoned and analysed for turbidity, phosphorus 

(phosphate and total phosphorus for unfiltered samples and samples filtered with a 0.45 

µm cellulose acetate membrane filter) and residual metal-concentration (Al
3+

 or Fe
3+

). 

The concentrations of orthophosphate (PO4-P<0.45µm) compared to the unfiltered (total) 

phosphate analyses (PO4-Punfilt.) can be used to indicate the efficiency of precipitation. 

Accordingly the orthophosphate concentration is aimed at levels as low as possible. 

Furthermore care was taken to ensure that the dosed metal salt appears predominantly in 

particulate form in order to avoid an overdosing and ensures proper reaction.  

Different types of coagulants are available. Ferric chloride (FeCl3), aluminium sulphate 

(alum) and poly aluminium chloride (PAX or PACl), are commonly used and applied in 

the presented investigations. The advantages of poly aluminium chloride are a smaller 

decrease in pH following dosing, and a higher shear stability of flocs compared to 

aluminium sulphate. In contrast, ferric chloride has been indicated as coagulant that leads 

to the formation of weak and fragile flocs, which can break off due to shear forces 

occurring in filtration processes (Oschwald, 2000).  Furthermore, poly aluminium 

chloride has a lower sensitivity to low temperatures and it can be utilised in a broader pH 

range, pH of 6 – 9, in lower concentrations (Metcalf and Eddy, 2003). The optimal pH 

range for ferric chloride is between 7 and 8. 



Chapter 3 Description of the filtration tests  49  

3.2.3.2 Results of jar tests with dosing of ferric chloride 

The samples of WWTP effluent for this test were collected 41 hours before conducting 

the jar tests. During the jar tests the pH of the samples averaged 7.01, the temperature 

19.7 ºC, the turbidity 3.5 NTU and  

• Phosphate (PO4-Punfilt.) ~ 0.7 mg/L, 

• Orthophosphate (PO4-P< 0.45µm)  ~ 0.51 mg/L, 

• Total phosphorus (Ptot unfilt.) ~ 0.85 mg/L, and 

• Iron (Fe unfilt.) ~ 0.24 mgFe/L.  

For coagulation, flocculation and precipitation ferric chloride was used.  

The dosing of ferric chloride was varied for the jar tests between 0.5 and 2.0 mgFe/l 

resulting in ratios of molFe per molPO4-P<0.45µm of 0.5 – 2.2 (Table 3. 2). These ratios 

were chosen between the theoretical minimal molar ratio of metal to phosphorus 1:1 and 

the most common applied ratio of 3:1mol/mol (Metcalf and Eddy, 2003). The results of 

the jar tests without dosing can be used as a reference to indicate removal potential 

without chemical enhancement; see Table 3. 2 for the results. 

Table 3. 2: Results of the jar test with dosing of ferric chloride for preliminary 

investigation of filtration tests at WWPT Utrecht 

Jar no  1 2 3 4 5 6 7 

Parameter unit        

Dosing Fe mgFe/L 0.0 0.5 0.7 1.0 1.3 1.5 2.0 

Turbidity  NTU 2.7 2.7 2.5 2.6 2.6 3.1 3.5 

Fe unfilt.  mgFe/L 0.18 0.74 0.87 1.23 1.33 1.51 1.35 

Fe < 0.45 µm  mgFe/L 0.00 0.06 0.08 0.08 0.07 0.07 0.08 

PO4-P unfilt. mgPO4-P/L 0.63 0.62 0.62 0.62 0.56 0.55 0.48 

PO4-P< 0.45µm  mgPO4-P/L 0.59 0.50 0.43 0.34 0.27 0.24 0.20 

Ptot unfilt. mgPO4-P/L 0.80 0.80 0.80 0.80 0.80 0.70 0.50 

Ptot <0.45µm  mgPO4-P/L 0.70 0.60 0.60 0.40 0.40 0.30 0.25 

The floc size visibly increased with increasing amount of dosed coagulant. For analytical 

evaluation of the coagulation process the metal and phosphate content were measured on 

both, the raw an the filtered sample (0.45 µm). The phosphorus concentration is 

decreasing with increasing concentration of dosed metal salt. 

The highest removal of phosphorus corresponded to a dosing rate of 2.0 mg Fe
3+

/L which 

resulted in 0.25 mgPO4-P/L, in the 0.45 µm filtered sample of Jar no 7. However with 



50          Effluent filtration for more than particle removal 

 

this dosage the filtered sample still showed a rather high concentration of orthophosphate 

and total phosphorus, indicating insufficient precipitation.  

The high values for particulate phosphorus indicate the poor settling properties of the 

flocs. This indicates that iron is effective in precipitating phosphate but does not result in 

proper settling of the flocs. The dosing concentrations for further filtration tests should 

be in the MePO ratio above 2.2 mol/mol. 

3.2.3.3 Results of jar tests with dosing of poly aluminium chloride 

For the jar tests with poly aluminium chloride (PACl) the same sample WWTP effluent 

as in the previous jar tests was used, measuring an average pH of 6.89, a temperature of 

19.2 °C and similar phosphorus concentrations.  

During the jar tests poly aluminium chloride was dosed in concentrations 0.3 – 1.3 

mgAl/l resulting in ratios of molAl per molPO4-P<0.45 µm of 0.7-2.9. Despite the lower 

molecular weight of Al
3+

 compared to Fe
3+

 often similar dosing ratios for efficient 

phosphorus removal are often suggested. In contrast, Jiang and Graham (1998) suggested 

a ratio of Al/P of 1.4/1.0 mol/mol for efficient phosphorus removal. The results of the jar 

without dosing can be used as a reference test to indicate potential removal without 

chemical enhancement. 

Visual observation during the jar tests showed increased floc formation but the flocs 

generally appeared to be smaller than with ferric chloride. Results of the jar tests with 

poly aluminium chloride are presented in Table 3. 3. 

Table 3. 3: Results of the jar tests with dosing of PACl for preliminary investigation 

of filtration tests at WWPT Utrecht 

Jar no  1 2 3 4 5 6 

Parameter unit       

Dosing Al mgAl/L 0.0 0.3 0.5 0.7 1.0 1.3 

Al unfilt. mgAl/L 0.05 0.22 0.24 0.32 0.36 0.32 

Al < 0.45 µm  mgAl/L 0.05 0.07 0.05 0.05 0.06 0.05 

PO4-P unfilt.  mgPO4-P/L 0.66 0.62 0.60 0.57 0.51 0.45 

PO4-P < 0.45 µm  mgPO4-P/L 0.58 0.48 0.41 0.35 0.3 0.23 

Ptot unfilt.  mgPO4-P/L 0.90 0.80 0.70 0.70 0.60 0.50 

Ptot <0.45 µm  mgPO4-P/L 0.70 0.50 0.50 0.40 0.40 0.30 

Results show some flocs are removed by settling leading to decreasing concentrations of 

total phosphate with increasing dosages. Removal increases even more if the samples are 

filtered. As with ferric chloride, the highest dosage leads to the highest removal, even if 

the result for PO4-P<0.45 µm is still unsatisfactory.  



Chapter 3 Description of the filtration tests  51  

Regarding the overall phosphorus removal, ferric chloride with 2.0 mgFe/L and poly 

aluminium chloride with 1.3 mgAl/L show comparable results. Considering the average 

pH of 7.0 of the WWTP effluent, the efficiency of poly aluminium chloride within the 

optimal pH range and ferric chloride at its lower limit of the optimal pH region is similar.  

The visual observation of floc sizes and the removal of phosphorus by settling can only 

be used as an indicator for filterability of phosphorus particulates. More representative 

results for phosphorus removal could be obtained with filtration tests involving filtration 

mechanisms which positively affect the overall phosphorus removal and can not be 

imitated with jar tests. 

3.2.4 Setup of pilot scale filtration tests 

3.2.4.1 Introduction 

The effluent quality and the jar tests were used as the starting point for the pilot tests at 

WWTP Utrecht. The initial investigations pointed towards the feasibility of further 

nutrient removal in a discontinuous filter as post-treatment for secondary WWTP-

effluent. Suspended solids, phosphorus and nitrogen removal may be combined in one 

filtration unit applying denitrifying flocculating filtration.  

3.2.4.2 Pilot scale installation 

Figure 3. 2 shows parts of the configuration of the pilot installation including the 

“conventional” filtration techniques.  



52          Effluent filtration for more than particle removal 

 

WWTP
effluent

NO3-N

Dosing of 
Fe3+ or Al3++ 

MeOH

NTU

PO4-P

NO3-N

NTU

NH4-N

Sieve

Filtrate
buffer

Filtrate
buffer

Biological 
activated 

carbon

Biological
activated 

carbon

PO4-P

NO3-N

Effluent biological 
activated carbon

Effluent multimedia filter

Dosing of 
17β-estradiol

Dosing of 
MeOH

WWTP-
effluent 
buffer

Dual media 
filter

Anthracite layer

Sand layer

WWTP
effluent

NO3-N

Dosing of 
Fe3+ or Al3++ 

MeOH

NTU

PO4-P

NO3-N

NTU

NH4-N

Sieve

Filtrate
buffer

Filtrate
buffer

Biological 
activated 

carbon

Biological
activated 

carbon

PO4-P

NO3-N

Effluent biological 
activated carbon

Effluent multimedia filter

Dosing of 
17β-estradiol

Dosing of 
MeOH

WWTP-
effluent 
buffer

Dual media 
filter

Anthracite layer

Sand layer

Dual media 
filter

Anthracite layer

Sand layer

 

Figure 3. 2: Schematic overview of pilot installations (Te Poele, et al., 2004)  

The pilot plant basically consisted of a dual media filter and two biological activated 

carbon filters with measuring points for online analysers and dosing points for chemicals. 

The WWTP effluent was collected in the WWTP effluent buffer, after passing a sieve 

(450 µm). The filtrate of the dual media filter was collected in the filtrate buffer. It was 

possible to distribute water to the other installations from both of these buffer tanks.   

Turbidity was analysed online in the process influent and in the filtrate of the dual media 

filter. Other online measurements were:  

• Nitrate in the effluent buffer (in a later period also phosphate analyser),  

• Nitrate, ammonium and phosphate in the filtrate buffer, and 

• Nitrate and phosphate in the filtrate of the biological activated carbon filters.  

In addition to this, several parameters were measured manually. Cuvette analyses were 

performed for nitrogen and phosphorus content, chemical and biochemical oxygen 

demand, sulphate, heavy metals. The nitrogen and phosphorus results were compared to 

the online results regularly (Te Poele et al., 2004). Furthermore, particle size and volume 

distributions were calculated from results obtained with a particle counter. 

3.2.4.3 Dual media filter 

For the pilot scale investigation a down flow discontinuous filtration installation (inner 

diameter 80 cm, lower layer: quartz sand Ø 1.5-2.25 mm, 40 cm height; upper layer: 



Chapter 3 Description of the filtration tests  53  

anthracite Ø 2.0-4.0 mm, 80 cm height) was used. The filter installation was preceded by 

a constant dosing of poly aluminium chloride (PACl, dosing of 1.0-2.0 mg Al/L) or ferric 

chloride (FeCl3, dosing of 1.0-3.0 mg Fe/L). In case of denitrifying filtration methanol 

was used as an external carbon source with a dosing ratio of 4.2 grams methanol per 

gram nitrate nitrogen (gCH3OH/gNO3-N). This ratio includes an overdose of 40% to 

remove free oxygen present in the WWTP effluent. During simultaneous denitrifying 

flocculating filtration a constant flow rate of 5 m
3
/h (filtration rate 6.3 m/h; bed contact 

time 13 min) was applied.  

For the experiments with single flocculating filtration the installation was operated with 

filtration rates of 6.3, 10.0, 12.5 and 17.0 m/h (Te Poele et al., 2004). 

Before the online phosphate analyser was installed, manual measurements of 

orthophosphate (PO4-P<0.45µm) were performed in the effluent buffer on samples filtered 

over a 0.45 µm cellulose acetate filter. 

3.2.4.4 Scheduling of filtration tests 

Filtration U1

Filtration U2

Filtration U3

Filtration U4

Filtration U5

23-02-

04

14-03-

04

03-04-

04

23-04-

04

13-05-

04

02-06-

04

22-06-

04

12-07-

04

01-08-

04

Filtration U1: SS removal

Filtration U2: SS+P removal

Filtration U3: N removal

Filtration U4: SS+N+P removal

Filtration U5: SS+P removal at 3
filtration rates

 

Figure 3. 3: Time schedule of filtration tests at WWTP Utrecht; SS: suspended 

solids, P: phosphorus, N: Nitrogen 

From the detailed operational description of filtration tests conducted at the WWTP 

Utrecht (Appendix B.1), a general schedule was defined including five different 

conditions for filtration: 

• Filtration U1: Filtration of suspended solids; operation: 24 h filter run time, 10 

m/h filtration rate,  

• Filtration U2: Flocculating filtration for combined removal of suspended solids 

and phosphorus; operation: 16 h filter run time, 10 m/h filtration rate, 0.5-1.2 

mgFe
3+

/L or 1.0 mgAl
3+

/L, 



54          Effluent filtration for more than particle removal 

 

• Filtration U3:  Denitrifying filtration for removal of suspended solids and 

nitrogen; operation: 8-16 h filter run time, 6.3 m/h filtration rate, 4.8-4.2 

kgCH3OH/kgNO3-N, 

• Filtration U4: Filtration for simultaneous removal of suspended solids, 

phosphorus and nitrogen; operation: 8 h filter run time, 6.3 m/h filtration rate, 

4.2 kgCH3OH/kgNO3-N and 1.0 mgFe
3+

/L or 1.0-2.0 mgAl
3+

/L, 

• Filtration U5: Flocculating filtration for combined removal of suspended solids 

and phosphorus; operation: 4-8 h filter run time, 10.0/12.5/17.0 m/h filtration 

rate, 2.0 mg Al
3+

/L. 

3.3 Filtration tests at WWTP Beverwijk 

3.3.1 Design and operation of the WWTP 

The influent of the wastewater treatment plant Beverwijk-Zaanstreek (BZ) consists of 

wastewater from the surrounding districts Zaandam West, Assendelft, Zaandijk, Koog 

aan de Zaan, Westzaan, Wormerveer, Wormer, Oost-Knollendam, De Woude, Marker-

Binnen, Castricum, and the industrial district of Beverwijk. Furthermore, excess 

wastewater from the WWTP Beverwijk en Omstreken (BO) up to the maximum 

discharge of 2,600 m
3
/h and condensate plus cooling water (ca. 500m

3
/h)  from the 

neighboured sludge drying plant is discharged and treated at the WWTP BZ. The 

designed capacity is 152,000 PE with a hydraulic load of 3,900 m
3
/h (DWF) and 8,000 

m
3
/h (RWF) and a total daily flow of 39,000 m

3
/d. 

The wastewater is treated in six parallel treatment trains each consisting of a bar screen, a 

primary sedimentation tank, a selector, an aeration tank and a final sedimentation tank. 

Conditioning with iron salt in combination with polyelectrolyte precedes the primary 

sedimentation. This ensures pre-precipitation and a low food to micro organism ratio for 

the biological treatment (HHNK, 1998). The scheme of treatment is shown in Figure 3. 

4.  



Chapter 3 Description of the filtration tests  55  

Influent

Bar screen

Final sedimentation tank

Effluent

Recycle sludge Sludge

Selector

Primary sedimentation 
tank

Aeration

Influent

Bar screen

Final sedimentation tank

Effluent

Recycle sludge Sludge

Selector

Primary sedimentation 
tank

Aeration

 

Figure 3. 4: Treatment scheme of the WWTP Beverwijk-Zaanstreek 

The final effluent is discharged into the “De Pijp”, an open connection with the North 

Sea canal.  

As a result of more stringent discharge limits expected as part of the implementation of 

the Water Framework Directive in 2015, the Water Board Hollands Noorderkwartier 

agreed that filtration experiments could be executed on a laboratory scale at WWTP BZ. 

3.3.2 Effluent quality 

Table 3. 4 shows the effluent quality of the WWTP BZ in the year 2004. The displayed 

effluent quality served as a starting point for laboratory scale filtration tests, aimed at 

single phosphorus or simultaneous nutrient removal to MTR quality. The total 

phosphorus and total nitrogen concentrations vary between 0.7 – 2.2 mgPtot/L and 4.0 – 

16.1 mgNtot/L, respectively. 

Table 3. 4: Effluent quality of the WWTP Beverwijk in 2004 

Parameter Unit Effluent WWTP BZ 

  Min Max Average 

COD  mgO2/L 23 100 44.6 

BOD5
20

  mgO2/L 1.5 33 4.4 

NKj-N mg/L 1.6 21 3.5 

NH4-N  mg/L 0.3 2.6 1.1 

NO2-N mg/L 0.1 0.7 0.3 

NO3-N  mg/L 1.5 11.0 7.3 

Ntot  mg/L 4.0 16.1 11.0 

PO4-P  mg/L 0.2 1.5 0.8 

Ptot  mg/L 

 

0.7 2.2 1.4 



56          Effluent filtration for more than particle removal 

 

Parameter Unit Effluent WWTP BZ 

  Min Max Average 

Cl
-
  mg/L 115 385 255.7 

pH  - 6.8 7.7 7.2 

SS  mg/L 9 27 16.3 

3.3.3 Preliminary investigations 

3.3.3.1 Introduction 

Jar tests with dosed of iron chloride (FeCl3) and poly aluminium chloride (PAC) were 

conducted as preliminary investigations for predictions on the laboratory scale filtration 

tests. However, with the jar test installation a minimum of 20 seconds was needed for 

injection of the chemicals and reduction of the stirrers speed for the following 

sedimentation step.  

The flocculation time calculated for the lab scale installation lasted only a couple of 

minutes with a slow mixing speed. For that reason it was included in the standard 

sedimentation time of 30 min. The concentrations of the effluent samples were as 

following:  

• Phosphate (PO4-Punfilt.) = 1.1 mg/L 

• Orthophosphate (PO4-P<0.45µm )  = 0.90 mg/L 

• Iron (Feunfilt.) = 0.26 mg/L 

• Iron (Fe<0.45µm) < 0.1 mg/L (detection limit) 

• Aluminium (Alunfilt.) = 0.09 < 0.1 mg/L (detection limit) 

• Turbidity = 2.55 NTU 

• pH ~ 7.3  

The following section presents the results for the analysis of the siphoned supernatant.  

3.3.3.2 Results of jar tests with dosing of ferric chloride 

The results for the jar test series with ferric chloride, the results of which are shown in 

Table 3. 5. Dosing concentrations between 2.0 – 5.0 mgFe/L were applied resulting in 

ratios molFe per molPO4-P<0.45µm of 1.2 – 3.1. These ratios were used according to 

proposed ratios in literature for metal / orthophosphate of 3:1 (Metcalf and Eddy, 2003).   

Trends of decreasing phosphorus concentrations and rising turbidity values with 

increased dosing concentrations were observed. The highest removal of orthophosphate 

(PO4-P<0.45µm) and total phosphorus (Ptot <0.45µm) corresponded to a dose of 5.0 mgFe/L.  



Chapter 3 Description of the filtration tests  57  

However, a dose of 4.0 mgFe/L already lead to a concentration of 0.14 mgPtot <0.45µm /L in 

the filtered supernatant. It should be noted that the difference between analyses obtained 

from unfiltered and filtered samples represents the particulate fraction. 

Visual observation indicated the formation of large aggregates with increased dose rates. 

Most of these flocs were suspended instead of settled. Therefore phosphorus removal 